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WET PENDULUM SLIP RESISTANCE TEST 

Quick-Step Majestic Laminate ï Desert Oak / Valley Oak. 

 
Prepared for: Jennifer Lang 

Premium Floors Australia 
Unit 7/14 Rodborough Road 
FRENCHS FOREST  NSW 2086 

Specimen Description: Quick-Step Majestic Laminate ï Desert Oak / Valley Oak. 
2050x240 mm. 

No. of Specimens: 5 off (Sampling conducted by client). 

Specimen Preparation: Washed with water and pH neutral detergent, rinsed then dried. 

Test Condition & Slope: Unfixed. 0° 

Test Direction: Test conducted parallel with surface profile. 

Air Temperature: 21°C 

Test Standard: AS 4586:2013 Slip resistance classification of new pedestrian 
surface materials, Appendix A ï Wet Pendulum Test. 

Test Location: Test Slip Australia Pty Ltd, Beaumont Hills, NSW. 

Test Date: 22 June 2017 

Test Equipment: Wessex Pendulum Skid Resistance Tester Serial Number 
SK1818, Calibrated 27/07/2016. 

Slider Rubber: Slider 96 Batch #70 prepared on P400 & 3µm lapping film. 

Test Personnel: Clark Ahearn 

 

Specimen Number: 1 2 3 4 5 

Mean British Pendulum Number (BPN): 38 34 33 33 32 

Slip Resistance Value (SRV): 34 

Classification: P2 

 

These results apply only to the specimens tested and it is recommended that before selection of flooring or paving materials the effect of 
service conditions, including maintenance procedures and wear on their slip-resistance be checked. 

 
 Reviewed by: 

 

 
 

Clark Ahearn 
Slip Testing Technician, NSW, ACT & TAS 

 
 
 

Marcus Braché 
Senior Engineering Technician 
Approved Signatory 

 

 
Accredited for compliance 
with ISO/IEC 17025. 
Accreditation Number: 2735 
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Figure 1: Quick-Step Majestic Laminate ï Desert Oak / Valley Oak (image sample MJ3555) 


